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INTRODUCTION:

At the request of the client, the sample was evaluated for corhpliance with the Mechanical and Physical Hazards,
Flammability and Heavy Metals content requirements, per the European Standard EN 71, Part 1: 1998, Part 2: 1993 and
Part 3: 1994,

Test Start: January 18, 2000 Test Finished: March 10, 2000
Sample Identification: = SCRATCH + SPARKLE

Date received: January 12, 2000

Model, Style, Lot No: NA Not Available

Origin: United States

Manufacturer: Scratch-Art Co

DESCRIPTION: Scratch + sparkle.

Main used materials:

Coatings/paint
Paper/cardboard

Approximate size(s) (cm):

Card: 14 x 21

The accreditation by COFRAC certifies the expertise of the laboratories for the sole tests covered by the
accreditation, which are identified by the » symbol, ‘

This test report can be copied only in its entire version. It contains 3 pages,
EC notified body nr. 408 under directive 88/378FEC for CE type sxaminations.
For an assortment of several identical ssmples but with different colours, only one semple Is subjected o testing sccording to EN 71, parts 1 and 2.
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l. RESULTS:
A) AGE GRADING

Indicated on the packaging and/or indicated by the client : Not Available
Determined by the laboratory : 2 yearsand up

B) MECHANICAL AND PHYSICAL PROPERTIES - REQUIREMENTS (EN 71, Part 1: 1998)

Parameter Section Rgguirements/Results
a. GENERAL REQUIREMENTS Section 4 '
== IREMENTS (Section 4)

1. Materials 4.1 PASS
7. Edggs 47 PASS
8. Poiﬁt'é and wires 48 PASS

‘ . )
b. TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS (Section 5) l NOT APPLICABLE

¢- PACKAGING (Section g) 6 NOT APPLICABLE
d. WARNINGS AND INSTRUCTIONS FOR UsE Section 7
— =2 AND INSTRUCTIONS =R SE (Section 7)

(
1. General 7.1 see conclusions
of the test report

i

>C) FLAMMABILITY (EN 71, Part 2: 1993)
Param‘gt’er Section Requirements/Resuilts

1. General 4.1 - Satisfactory
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D) MIGRATION OF CERTAIN ELEMENTS (EN71, Part 3: 1994)

012-0004A  : White paper
012-0004B ~ : Black coating (47.7 milligrams)
012-0004C . Clear plastic with silver coating
 SOLUBLE 012-0004 Limirs:
ELEMENTS : ;
EN 74

A ls | ¢ |
ARSENIC <5 <5 | <5 25| 25

MERCURY | <10 <10 <10 | 60 ‘jég;

SELENIUM | <10 | <10 | <10 | 500 500

ANTIMONY | <10 | <10 | <10 | 60 | 60"

LEAD <10 | <10 <10 | 90 90

CADMIUM | <5 <5 <5 | 75 | 50.
BARIUM 6 <5 <5 11000 2‘5‘_'0'
CHROMIUM | <5 <5 <5 160 (25

Results and limits are reported as milligrams per kilogram (mg/kg).

a : Any toy material except for modelling clay and finger paint.
B : Modelling clay and finger paint.

The soluble content was determined by inductively coupled plasma atomic emission spectrometry.

Comments : (1) A test portion of less than 100 mg has been used for testing,

‘ the quantity of the
appropriate elements was calculated as if 100 mg of test portion had been used.

‘ ACTS TESTING LABS

Dominique Billeret,
R & D Manager
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BUREAU VERITAS TOTAL CADM'UM ANALYSES
Date: March 20, 2000 Page: 10of1
Recipient: Mrs SHANA'A ZOGHEIB Report No.: (5400)012-0004
Company: ACLA - Sarl Date received: January 12, 2000
Address: 2 Rue Ampere Reference No. - Not Available
94200 IVRY SUR SEINE Supplier; Scratch-ArtCo
FRANCE Origin: United States
Sample ID: Scratch + sparkle Materials: Coatings/paint/
Paper/cardboard
RESULTS :
SAMPLE RESULT PASS / FAIL
A Black coating LTS5 & PASS
B -+ Clear plastic with silver LT 5 PASS
coating

Results are reported as milligrams per kilogram (mg/kg)(ppm)
LT=Less Than

Limit: 100 mg/kg

CONCLUSION:

The sample COMPLIES with the requirements of the Council Directive 91/338/EEC dated June 18, 1991 and with the
requirementsof “TITLE | - CADMIUMAND ITS COMPOUNDS" 6f the French Decree No. 94-647 dated July 27, 1994 related
to the limitation on the marketing and the use of cadmium and of their compounds. .

ACTS TESTING LABS

Dominique Billeret, )
R & D Manager 7/
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CONCLUSIONS OF THE TEST REPORT No. (5400)012-0004
March 20, 2000
. Page 11
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BUREAU VERITAS
Sample Identification:  SCRATCH + SPARKLE
Date received: January 12, 2000
Model, Style, Lot No: NA Not Available
Origin: United States
Manufacturer; Scratch-Art Co

The following conclusions are not a part of the test report:

The tested characteristics of the. sample meet the requireents of European Standard EN 71, Part 1: 1998, Part 2 : 1993
and Part 3 : 1994,

LABELLING .

According to the Directive 88/378/EEC dated May 3, 1988 modified by the Directive 93/68/EEC, the manufacturer or his
authorized representative or the importer into the European community shall in a visible, easily legible and indelible form
affix his name and/or trade name and/or mark and address on the toy or on its packaging together with the CE marking as
declaration of presumption of conformity with the essential safety requirements of the above directive.

When these.particulars are not affixed to the toy, the consumer's attention must be drawn to the advisability of keeping
them. :

The whole information are not presenton the toy or its packagirig.

Note: The age grading indicated in Section A of the test report and determined by the laboratory was established in
accordance with the “Consumer Product Safety Commission” (CPSC) age grading guideline. '

Rk
ACTS TESTING LABS

.

-

Dominique Billeret,
R & D Manager



Occupational Safety and Health Administration

MATERIAL SAFETY DATA SHEET wjﬁv

IV A AT -V

Remnred under USDL Safety and Health Regulations for Ship Repairing,
Shiphuilding, and Shipbreaking (29 CFR 1815, 1916, 1917

7 SIS

SECTION i
MANIIEARTI tAmmm o - - — EMERGENCY TELEPHONE NO.
- - 7217=-45854-3586
CREMILmL NAME AND SYNONYMS T TRADE NAME AND SYNONVYMS
CHMIXTURE T S CRAYON MTIX
ORNMULA
FHEARE CRAYON MIX

SECTION Il - HAZARDOUS INGREDIENTS  NoNE

PAINTS, PRESERVATIVES, & SOLVENTS % (S:i\t/s) ALLOYS AND METALLIC COATINGS % (Lki\{s)
PIGMENTS BASE METAL
CATALVYST ALLOVYS
VEHICLE METALLIC COATINGS
FILLER METAL
SOLVENTS PLUS COATING OR CORE FLUX
ADDITIVES OTHERS
OTHERS
TLV
HAZARDOUS MIXTURES OF OTHER LIQUIDS, SOLIDS, OR GASES % 1 (Units)
| __NON-TOXIC
SECTION |1l - PHYSICAL DATA
BOILING POINT (°F ) SRECIFIC GRAVITY (H,0=1) 1.7
VAPOR PRESSURE (mm Ha.) S ke TIE
VAPOR DENSITY (AIR=1) ! (EVADOR_‘AffOﬁ RA:T;:
SOLUBILITY IN WATER . )
negligible :
APPEARANCE AND ODOR Varicus colors. Essentially none
SECTION IV - FIRE AND EXPLOSION HAZARD DATA
FLASH POINT (Method used) N/A FLAMMABLE LIMITS Lel Uel

EXTINGUISHING MEDIA ,
carbon dioxide, sand, or foam

SPECIAL FIRE FIGHTING PROCEDURES
handle the same as any fire

UNUSUAL FIRE AND EXPLOSION HAZARDS . .
do not store with strong oxidizers

PAGE (1) {Continued on reverse side)

Form OSHA-20
Rev. May 72



SECTIONV - HEALTH HAZARD DATA NON-TOXIC

THRESHOLD LIMIT VALUE

EFFECTS OF OVEREXPQOSURE

EMERGENCV-'AN (') i §<.‘r mohmmwrﬂgnl.) RES

SECTION VI - REACTIVITY DATA

CONDITIONS TO AVOID

ARIL!IT
STABILITY Iuwsmauz

f
STABLE { X

INCOMPATABILITY (Materials to avoid;
Solvents will dissolve

HAZARDOUS DECOMPOSITION PRODUCTS

carbon monoxide in_case of incomplete combustion
| CONDITIONS T AVOID

HAZARDOUS MANV OCCUR ‘
POLYMERIZATION S S

wILL NOT OCCUR 1 X

i

SECTION VI - SPILL OR LEAK PROCEDURES

STEPS TO BE TAKEN IN CASE MATERIAL 1S RELEASED OR SPILLED

RECOVER=-FREE PRODUGT,

WASTE DISPOSAL METHOD

DISPOSE QF ACCORDING TO LOCAL REGULATIONS

SECTION VIl - SPECIAL PROTECTION INFORMATION

RESPIRATORY PROTECTION /Specify types

NONE
VENTILATION T LQCAL EXHAUST SPECIAL
MECHANICAL (Grenerall OTRER
NONE
PROTECTIVE GLOVES e . EVE PROTECTION
NONE ! SAFETY GLASSES

OTHER PROTECTIVE EQUIFMENT .
NONE

SECTION IX - SPECIAL PRECAUTIONS

PRECAUTIONS TO BE TAKEN IN HANDLING AND STORING

STORE IN COOL, DRY PLACE
OTHER PRECAUTIONS

PAGE (2) ’ Form OSHA-20

GRO 930.54C Rev, May 72
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Date: March 20, 2000 10t1
Recipient: Mrs. SHANA'A HEIB ReportNo.. (5400)012-0006
Compeny: ACLA - 8arl Date received: January 12,2000
Address: 2 Rue Ampére ReferenceNo. Not Available
942001VRY SU SEINE Supplier. Scratch-Art Co.
FRANCE Origin: United States
SampleiD: Multicolor board Material(s) : Coatings / Paint
paper/ Cardboard
RESULTS :
SAMPLE RESULT PASS / FAIL
B Black coating LT5 PASS
C Yellow costing LTS PASS
D Blue costing LTS PASS
E Red coating LTS PASS
Results are reported as milligrams per kilogram (mglkg)(ppm)
LT=Less Than
Limit; 100 mg/kg

CONCLUSION:
The sample COMPLIES with the.
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Dominique Billeret,
R & D Manager
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Certificate of Compliance Date: August 27, 2009
Scratch Art Co., Inc.

11 Robbie Road

Avon, MA 02322

508 583-8085 PHONE

508 583-8091 FAX

“I”tgm( number

Date & Place of Manufacture
Jan. 23, 2009

Scratch Art Co.

11 Robbie Road

Avon, MA 02322

Date & Place of Testing

19-Aug-09

Intertek Consumer Goods North America
545 E. Algonquin Road

Arlington Heights, IL 60523 USA

847 439-5667 P

847 43907320 F

Tested for Compliance
16 CFR 1303/CPSIA Sec. 101, does comply




